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Influence of Impurity and Vanadium

Addition on the Isothermal Transfor-

" mation of High-Carbon Steel. ‘

Kazuo NARKAZAWA.
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Table 1. Chemical composition of samples tested (Wt‘. %) .
Marks C Si Mn P 8 v ., o | H N
PC11 1+10 ‘0°001 None 0006 0+002 0°0028 0+ 00020 0°0182
vVo0z2C10 0°96 0067 0056 0°024 0014 0°16 0-0028 0-00016 0°0140
‘Vi1Co08 0+74 0060 0°040 0°026 0+015 082 .
S K2 1°12 029 031 0°017 0°015 0+0037 0-00011 00082
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Fatigue Properties of Cons-el Arc

Melted Bearing Steel.

(Properties of Cons-el Arc melted bearing
steel— I )
Dr. Zenichiro Taxkao, Mamoruy NISHIHARA,
Yoshiro Yaci, Shunji Y AMAMOTO

and Tsugio KANEDA.
I £

LR TR TEZE) SUT2 oz hiafifit &,
INEERELTCHRBHa2 27 — 2T X DIaE
ﬁm%bf%ﬂpk:/fw7—0Mtz£&bfﬁ$
N7 Y S HAE DT ARAIELITIE TR L 7o
Rafid L. “J“i:cﬂo%_:ﬂ:"r‘fk’]}u::ooﬂi: LT
~ JVERRPT X D EETS, 'ﬁ'fé;{ﬁ S L, o Mn 23R

R LTV % 23T DI KIER . MFHETTE LTiE
BN, W+ X, PIRRILGLE X CUEEEEIZ IV T
Rric a3 w7 < o OBAIE R0 bhvic. I
gL, F— X7 4 MRS, BEIIEE 0%
WBERD Ll o7,

b7 SN O S R EVME R 3317 5 frun@ﬁ‘ci"
Tﬁ§7.%@twéﬁkmdﬁfﬁkmh,it%h
LIEMT HELE . LiLThic Z’J*i".«é’ial&'f%
RREbDTHEMTH D7, HEHE» D OIERS

HThs5 %@—mabf,ma%mtﬂ¢m~®a
7 Table 1. Chemical composition of materials tested (%)
e Compotioion ! l ’ i { !
el C . Si Mn | P , S Cr ° Cu Ni | Sn
Melting process el ! } ‘ . p 7
; , .
Air-melted (LM) f 101 . 029 ' 0°35 p 0+015 ' 0-C08 | 140 [ C-11 0-05 | 0°019
Cons-el Arc melted (CLM) ﬂ 1'0C . 029 |, 0°29 0+013 ; 0+0084 1i°38 | C'il . 0°05 0014
Air-melted (HM) | 1702 | 0°31 ! 0748 | 0-C14! 0-009| 1+48 | 011 _ 0°05 | 0°016
Cons-el Arc melted (CHM) | 1°02 | 0°30 I 0-31 0012 ' 0°008 | 146 ! 0°10 , 0°05 | 0°014

Table 2. Gas components of meterials tested
= Composition .
(%) 0O H

Melting process

1

Air-melted (LM) 0+0047 L 0-0091
Cons-el Are melied (CLM) C*0030 ‘1‘ 0 Q071
Air-melted (HM) 0:0042 | 0°0089
Cons-el Arc melted (CH\/I) | 0°C0i5 Ur 0°0060

Bt & v CRlERE K 55 S ER 3s X CMRThHE M ER 2 1T
tot@ﬁ%@%%%%%?é.'

' S #t =2 #
ﬁﬁﬂ@%%&“%;owxﬁﬁ#$%<mmH
Table 2 iZ777.
BLRIER7- T 5y, AFRXESRRARE
(AEED) 2 LTz 20mm ¢ F¥eiz, HHRBMAHRAE

— 302 —



